Limplicity

WONDER-BOY RIDERS

YEAR MODEL PAGE
1962163164 WONDER-BOY “600” MFR. NO. 230 2
1962163164165 WONDER-BOY “400” MFR. NO. 234 8
1959160161 WONDER-BOY “575” MFR. NO. 154 14
WONDER-BOY “450°" MFR. NO. 165 20
1956/57/58 WONDER-BOY MFR. NO. 990120 26
WONDER-BOY MFR. NO. 990086 392

PRINTED IN U.5.2

1230

SIMPLICITY MANUFACTURING COMPANY, INC.



WONDERBOY MODEL 600 MFR. NO. 230

TRANSMISSION ASSEMBLY--Model 600

‘L Order by Part Number ¢

S| T T e ] G | o
A 725901 Key, Hi Pro HP-608 AE 121139 Plate, Lock

B 714004 Serew, Sell Tapping #10x% AF 153090 MNut, Full Hex

C 121144 Cover Assembly, Gear Case AG 8051038 Bearing

D 153115 Guasket, Gear Case AH 153073 Washer

E 121310 Gear. Drive AJ 153124 Ring, Retaining

F 153078 Bearing, Intermediate Pinion AK 705007 Capscrew, Hex Hd., 5,16-18x1
G 121306 Gear Assembly AL 121124 Puitey, Transmission

H 153079 Washer AM 725003 Key, Weodruff, 3/16x%

1 153124 Ring, Retaining AN 121228 V Belt

K 153088 Bearing AP 722003 Pin, Cotter 3/16x] %

L 708001 Capscrew, 5/16-18x% AQ 121039 Lever Assembly, Shift

M 153105 Case, Gear AR 8021050 Knob

N 121043 Shatt, Intermediate AS 717013 Nut, Hex Jam, ¥%-16

P 705005 Capscrew, Hex Hd., %-16x1 AT 121042 Plate, Friction

Q 715032 Hex Hd., Bolt . AU 8191047 Spring

R 719002 Wuasher, Plain, 5/16 AV 717510 Nut, Lock, %-16

S 121118 Pinion. Reverse AW 121320 Housing Assembly, Axle

T 121163 Spacer, Pinion AX 153089 Bearing, Axle

U 121115 Pinion & Pulley Shaft AY 153088 Washer

v 153084 Shield AZ 121128 Ring, Retaining

153114 Gaske!, Bearing Housing BA 121222 Axle, Rear

X 720002 Washer, Lock, % BB [21089 Hub, Wheel, L.H.

Y 717003 Nut, Full Hex, %-16 EBC 715002 Screw, Set, Sq. Hd., %-16x1%
Z 121107 Spacer BD 121323 Wheel, less tire & tube

AA 153011 Spring, Extension BE 8261100 Bolt, Hub

AB 153121 Spring, Reverse Lever BF 121223 Hub Cap, Rear

AC 153044 Housing Assembly, Bearing BG 718008 Speed Nut

AD 727004 Grease Fitting, Alemite #1911 BH 121295 Cover. Axle House

B] 121296 Clgmp




WONDERBOY MODEL 600 MFR. NO. 230

3 or 2, as required

DIFFERENTIAL ASSEMBLY-Model 600

< Order by Part Number wL
L‘gteifa.r !;?;_1 Description thetir l;ia;.l Description
A 8151063 Ring, Retaining v 721004 Washer, Lock,
B 153068 Bearing Externai Shakeproot
C 121088 Hub, Wheel, R.H. w 121164 Spider Assembly
D 103034 Roll Pin, Set X 121163 Spacsr, Fin:on
E 121180 Seal, Differential Cover Y 121118 Pinion
F 121154 Cover, Dilierential A 121184 Bolt, Hex Hd.
G 717510 Nut, Lock, Hex Full %.24 AA 121167 Ring, Snap
H 121311 Pinion, Differential AB 121162 Ring, Bolt
] 121084 Spacer, Differential AC 121151 Gear, Ring
K 121083 Spindle, Pinion, Differential AD 121148 Cover Assambly
L 121313 Gear Differential AE 121186 Seal, Housing Assembly
M 153084 Washer AF 121146 Housing Assembly
N 153077 Washer, Axle AG 121187 Sun Gear Assembly
P 121312 Gear, Dilferential AH 121169 Block, Shift
Q 121152 Carrier Assembly AJ 121172 Clevis Assembly
R 727002 Fitting, Grease, Alemite #1641 AK 122005 Knob
S 121185 Plate, Thrust AL 153074 Giuide, Rod
T 725501 Key, Hi-Pro HP608 AM 121175 Liner
u 153068 Bearing AN 718015 Nut, Full Hex




WONDERBOY MODEL 600 MFR. NO. 230

SEAT, HOOD, AND DRAWBAR ASSEMBLY--Model
--Order bv Part

~

Ref. Part D
Letler No escription

A 121245 Plug Button

B 121091 Panel, Top

C 121268 Panel, Side. RH

D 121270 Pane!, Side, LH.

E 714003 Screw, T10xl:

F 718016 Speed Nut

G 153098 Emblem, Simplicity

Wonder-Boy "B00”

1 705016 Capscrew, Hex Hd, %-16x]%
K 720002 Washer, Lock

L 705002 Capscrew, Hex Hd |, Ya-20xY%:2
M 718006 Washer, Plain, Y%

NP 720003 Lockwasher, Y

P 717005 Nut, Full Hex, Y-20

Q 121251 Fender

R i21149 Brace, Fender

s 705011 Capscrew, Hex Hd, Y% -16x%
T 705006 Capscrew, Hex Hd., %-16x2
u 121121 Spacer, Laich

v 717003 Nut, Full Hex, %16

w 720002 Washer. Lock,

X 121248 Latch Arm, R H

Y 121247 Latch Arm. LH.

600
Number +

Liﬁiér ﬁﬁfl Description

z 121229 Bracket Assembly, Pivot

AR 705023 Capscrew, Hex Hd., 5/16-18x1 3%
AB 121227 Spacer, Engine

AC 718002 Washer, Plain, 5:18

AD 720001 Washer, Lock, 516

AE 717001 Nut, Full Hex, 5/16-18

AT 121252 Praw Bur Assembly

AG 705005 Capscrew, Hex Hd., %-16x1
AH 121392 Pad, Seat

A} 703001 Carriage Belt, %z2-13x1

AX 121029 Seat

AL 121212 Support, Seat

AM 720004 Washer, Lock, Yz

AN 717006 Nut, Full Hex, %:-13

AP 701001 Bolt, Sq. Hd. Machine, ¥%-16x6
AQ 121288 Catch Assembly

AR 121027 Side Plate

AS 706011 Capscrew, Hex Hd., 7/16-20x%
AT 721504 Washer, Lock,

7/16 Internal Shakeproof

AU 717003 Nut, Full Hex,

AV 727006 Grease Fitting, Alemite #1637
AW 121244 Trim, Side Panel

AX 121245 Clip. for trim

AY 705031 Cap Screw




WONDERBOY MODEL 600 MFR. NO. 230

R
POWER TAKE-OFF AND ENGINE PULLEY--Model 600
I Order by Part Number <
leﬁzr l;qu;.l Description L]:leri: 1;;::;: Description
A 725003 Key, Woodruli, 3/16x% R 720002 Washer, Lock, %
B 713501 Screw, Set, 5/18-18x"2 s 717003 Nut, Full Hex, %-16
C 121214 Pulley T 121216 V Belt
D 108054 Bearing, Needle i) 121228 Kay, Engine Fulley
E 121045 Bracket Assembly, Drive v 121225 Pulley, Engine to P.T.Q.
F 727002 Grease Fitting, Alemite #1641 W 121224 Pulley, Engine to Transmission
G 121297 Retainer, Belt X 713503 Screw, Set, Cup Paint,
H 8111047 Spring Socket Hd., 5/16-18x5/16
] 121049 Lever, ldler Assembly Y 121261 Bracket Assembly, Belt Guara
K 116001 Washer A 706010 Capscrew, Hex Hd., ¥2-20x%
L 109052 Pulley AR 721508 Washer, Lock,
M 108014 Shatit, Idler Y; [nternal Shakeproot
N 154534 Pulley, Idier AB 705030 Capscrew, Hex Hd., Ya-20x%
AC 720003 Washer, Lock, Y4
Q 71800} Washer, Plain, % AD 717005 Nvut, Full Hex, Y-20




WONDERBOY

MODEL 600 MFR. NO. 230

FRONT AXLE AND FRONT SUPPORT-Model 600
- Order by Part Number
Lljﬁir 1;'\;:;! Description Lgﬁgr l;:c::‘i Descripticn
A 121342 Button, Plug X 121205 Hub Cap, Front
B 121325 Handle, Steering Y 121397 Spindle Assembly, R.H.
C 705018 Capscrew, Hex Hd,, 5/16x1%2 Z 121396 Spindle Assembly, L.H.
D 717511 Nut, Hex, Full, 5,16-18 NC Al 121351 Frame Assembly, Front
E 121337 Arm Assembly, Steering AB 121293 Throttle Control Assembly
F 121340 Collar & Tube Assembly AC 714010 Screw, Self Tapping, #10-24xY:
G 7130086 Set Screw, 5. Hd., Cup Pt. 5/16x¥: AD 8021028 Collar, Set
H 121328 | Support, Steer Rod, Sub Assembly AE 713504 | Set Screw, Socket Hd., 5. 16x%
] 717515 Nut, Lock, Full Hex, %-24 AF 8081087 Lever Assembly
K 121127 Ball Joint AG 714005 Screw, Self Tapping, #10-24xY:
L 717010 Nut, Hex Full, %-24 AH 121277 Chcke Cable
M 121350 Rod, Tie AT 121278 Choke Wire
N 121349 Spacer AX 121367 Spring
P 717510 Nut, Lock, Full Hex, %-16 AL 121365 Clutch Wire
Q 121348 Link, Drag AM 121366 Cluteh Wire Cable
R 719001 Washer, Plain, % AN 121368 Cable Clamp
5 705005 f Capscrew, Hex Hd., %x! AP 717510 Lock Nut, Full Hex, %-18
T 8061012 Woasner AQ 121360 Foot Pedal Assembly
U 722003 Cotter Pin AR 121364 Cluich Wire Pivot
v 8081012 Washer AS 713001 Set Screw, Sq. Hd., Y:-20x%
W 121204 Wheel & Tire Assembly AT 722003 Cetter Pin
AW 121284 Bearing




WDNDERBOY MODEL 600 MFR. NO. 230

CONTROL LINKAGE AND POWER TAKE-OFF-Model 600

i Order by Parf Number .#

.2;2: P};f_t Description L]:fifér l;?;_‘ Desctiption
A 121369 Idler Lever Assembly R 8191047 Spring
B B161215 Spacer 5 719002 Washer, Plain, 5/16
Cc 154534 Idler Pulley T 717510 Nut, Lock, Full Hex, %-16
E 719092 | Washer, Plain, 5/16 v taissr | Spring
asher, Plain, v ;
F 705009 | Capscrew, Hex Hd., Yex1Y: WA I S;;;‘;A“"mb‘“ Clutch Rod
G 705913 Capscrew, Hex Hd., %x3 e 713001 Set Screw, Sq. Hd., Vax%
H 121185 | Guide, Belt Y | 8191022 | SetColler
K | 8051058 | Spacer,ldler Lever 2o | 12289 | Rod PT.O. Cluch
L 719001 Washer, Plain, % np
M 720002 Washer, Lock, % AE 121304 Lever Assembly, Clutch
N 717003 Nut, Hex, Full, % AC 722006 Cotter Pin, Yaxl
P 121037 Spring, Idler Lever AD 722016 Cotter Pin, 3/32x%
Q 121038 Stop, Lever AE 705016 Capscrew, Hex Hd,, %xl%




WONDERBOY MODEL 400 MFR. NO. 234

/USE WITH TIRE CHAINS

121279 SPACER
706003 7/16-20 NF X1-1/2'" Lg

TRANSMISSION ASSEMBLY-Model 400

¢ Order by Part Number ¢

- - - '_ﬁ—_'——

BRef. rart D ioti Rel. a D inti B
Letter No. escription Letter N¢ escriptien

A 225501 Key, Hi Pro HP-608 AE 121139 Plate, Lock

B 714004 Screw, Sell Tapping # 10x% AF 153080 Nut, Full Hex

C 121144 Cover Assembly, Gear Case AG B051038 Beating

D 153115 Gaskel, Gear Case AH 153079 Washer

E 121310 Gear. Drive AJ 153124 Ring, Retaining

F 153078 Bearing, Intermediate Pinion AK 705007 Capscrew, Hex Hd,, 5/16-18x1
G 121306 Gear Assembly AL 121124 Pulley, Transmissicn

H 153079 Washer AM 725003 Key, Woodrulf, 3/16x%
] 153124 Ring. Retaining AN 121078 V Belt

K 153088 Bearing AP 722003 Pin, Cotter 3/16x1%

L 708001 Capscrew, 5-16-18x% AQ 121372 Lever Assembly, Shift
M 153105 Case, Gear AR 8021050 Knob

N 121043 Shait, Intermediate AS 717013 Nut, Hex Jam, %-16

P 705005 Capscrew, Hex Hd., %-16x1 AT 121042 Plate, Friction

Q 715033 Hex tld., Bolt Al 8191047 Spring

R 719002 Washer, Plain, 516 AV 717510 Nut, Lock, %-16

s 121118 Pinion. Reverse AW 121220 Housing Assemkly, Axle
T. 121163 Spacer, Pinion AX 153089 Bearing, Axle

4) 121115 Finien & Pulley Shaft AY 153088 Washer

v 153094 Shield AZ 121128 Ring, Retaining

w 153114 Guasket, Bearing Housing BA 121223 Axle, Rear

X 720002 Washer, Lock, % BB 12108% Hub, Wheel, LH,

Y 717002 Nut, Full Hex, %-16 BC 715002 Screw, Set, Sq. Hd,, -16x1%
Z 121167 Spacer BD 121257 Wheel, less tire & tube
AR 153011 Spring, Extension BE 8261100 Bolt, Hub

AB 153121 Spring, Reverse Lever BF 121137 Hub Cap. Rear

AC 153044 Housing Assembly, Bearing BG 718008 Speed Nut

AD 727004 Grease Fitting, Alemite #1911 BH 121295 Cover, Axle House

B] 121296 Clamp

Purchase Locally



WONDERBOY MODEL 400 MFR. NO. 234

DIFFERENTIAL ASSEMBLY--Model 400

¢ Order by Part Number +
theliér ila;.t Description ;zﬁir ];‘?or.z Description
A 8151063 Ring, Relaining v 721004 Washer, Lock,
B 153068 Bearing External Shakeproof
C 121088 Hub, Wheel, RH. w 121164 Spider Assembly
D 10 3034 Pin, Roll X 121163 Spacer, Pinion
E 121190 Sea!, Differential Cover Y 121118 Pinion
¥ 121154 Cover, Differential z 121184 Bolt, Hex Hd.
G 717510 Nut, Lock, Hex Full %24 AA 121167 Ring, Snap
H 121311 Pinion, Differential AB 121162 Ring, Bolt
] 121084 Spacer, Differential AC 121151 Gear, Ring
K 121083 Spindle. Pinion, Differential AD 121148 Cover Assembly
L 121313 Gear Differential AE 121188 Seal, Housing Assembly
M 153088 Washer AF 121148 Housing Assembly
N 153077 Washer, Axle AG 121187 Sun Gear Assembly
P 121312 Gear, Dilferential AH 121169 Bleck. Shift
Q 1211582 Carrier Assembly Al 121375 Clevis Assembly
R 727002 Fitting, Grease, Alemite #1641 AK 122005 Knob
3 121185 Plate, Thrust AL 153074 Guide, Rod
T 725501 Key, Hi-Pro HPG0S AM 121175 Liner
U 153068 Bearing AN 718015 Nut, Full Hex




10

WONDERBOY MODEL 400 MFR. NO. 234

121399 FELT STRIPS

HOOD, SEAT AND SEAT SUPPORT--Model

Order by Part Number——i

400

-
Ll;{telgr l:\l%r‘t Description I.Eftfe-r E;;:;r-t Description
A 121382 Heod S 705005 Capserew, Hex, %-16x] lg.
B 121381 Hood Bracket T 121359 Side Plate
C 718022 Nut, Tinnermem U 705005 Capscrew, Hex Hd , %-16x1 1g.
D 715037 Thumb Screw v 720002 Washer, Lock, %
E 121382 Bracket Assembly, Hood w 717003 Nut, Hex Full, %-16
F 705030 Capscrew, Hex, %-20x% X 121377 Spacer, Engine
G 720003 Washer, Lock, Y Y 705020 Capscrew, Hex, 5/16-18x2
H 717005 Nut, Hex, Full, ¥4-20 Z 719002 Washer, Piain, 5/16
1 121177 Seat Pad AA 720001 Washer, Lock, 5/16
K 703001 Carriage Bolt, ¥2-13x1 lg. AB 717001 Nut, Hex, Full, 5/16-18
L 121029 Seat AC 121252 Draw Bar Assembly
M 121212 Seat Support AD 705005 Capscrew, Hex, %-16x1 lg.
N 720004 Washer, Lock, Y2 RE 720002 Washer, Lock, %
P 717006 Nut, Hex, Full ¥-13 AF 717003 Nut, Hex, Full, 3%-15
Q 717003 Nut, Hex, Full %-16 AG 719008 Washer, Plain, %
R 720002 Washer, Lock, % AH 154404 Clip




WONDERBOY

MODEL 400 MFR. NO. 234

* Pyrchase Locally

| _— - -
POWER TAKE-OFF AND ENGINE PULLEY--Model 400
Order by Part Number
Ret. Part o " Rel. Part -
Leger Na:. Description Leteier }‘I:':- Description
A 725003 Key, Woedruff, 3/16x% R 720002 Washer, Lock, %
B 713501 Screw, Set, 5/16-18x%2 5 717003 Nut, Full Hex, %-16
C 108025 Pulley T 121398 V Belt
D 108054 Bearing, Needle U 8221042 | Key, Engine Pulley
E 121045 Bracket Assembly, Drive w 121069 Pulley, Engine
F 727002 Grease Fitting, Alemite #1541 X 713503 Screw, Set, Cup Point,
G 121297 Retainer, Belt Socket Hd., 5/16-18x5/16
H 8111047 Spring ;f 121‘?:]7% grackel ﬁ.ss;{amb}l{yci B«;]t ;’:Jucl'z!rd
121049 L ,1dler A bl Ukl apscrew, Hex ., Y2-20x %A
! ! ever, (dler fssemay AR | 721308 | Washer, Lock,
K 719002 Woasher
L 109052 Pull ¥z Internal Shakeproof
uley AB 705030 Capscrew, Hex Hd., Ya-20x%
M 108014 | Shaft, Idler AC | 720003 | Washer, Lock, %
N 154534 Pulley, Idler AD 717005 Nut, Full Hex, %-20
AE 154177 Race, Inner Bearing

Q 719001 Washer, Plain, % AF 719u02

Washer

11



12

WONDERBOY MODEL 400 MFR. NO. 234

123011 TORSION SPRING
&K

723000 ROLL PIN

=

121299 WHEEL BEARING 121299 WHEEL BEARING

FRONT AXLE AND FRONT SUPPORT--Model 400

- Order by Part Number
L}:afe.r l;?: Description Lsgir iﬁ:‘ Description
A 121342 Button, Plug w 121012 Wheel & Tire Assembly
B 121371 Handle, Steering X 121136 Hub Cap, Frent
C 705018 Capscrew, Hex Hd,, 5/16x1%: Y 121397 Spindle Assembly, R.H.
D 717511 Nut, Hex, Full, 5/16-18 NC Z 121396 Spindle Assembly, LH.
E 121337 Arm Assembly, Steering AA 121351 Frame Assembly, Front
F 121340 Coller & Tube Assembly AB 121293 Throttle Control Assembly
G 713008 Set Screw, 5. Hd., Cup Pt. 5/16x%: AC 714010 Screw, Self Tapping, #10-24xY:2
H 121328 Suppert, Steer Rod, Sub Assembly AD 8021028 Collar, Set
] 71751% Nut, Lock, Full Hex, %-24 AE 713504 Set Screw, Socket Hd., 5/16x%
X 121127 Ball Joint AG 714005 Screw, Self Tapping, #10-24x%
L 717010 Nut, Hex Full, %-24 AK 121387 Spring
M 121350 Red, Tie AL 121365 Clutch Wire
N 121349 Spacer AM 121386 Cluteh Wire Cable
P 717510 Nut, Lock, Full Hex, %-16 AN 121368 Cable Clamp
Q 121348 Link, Drag AP 717510 Lock Nut, Full Hex, %-16
R 719001 Washer, Plain, % AQ 121380 Foot Pedal Assembly
s 703005 Capscrew, Hex Hd., %x] AR 121364 Clutch Wire Pivot
T 8061012 Washer AS 713001 Set Screw, Sq. Hd., %-20x%
u 722003 | Cotter Pin AT 722003 Cotter Pin
v 108181 Washer AU 714003 Sell-tapping Screw
AV 154398 Spring
* Purchase Locally

t Specify Color



WONDERBOY MODEL 400 MFR. NO. 234

CONTROL LINKAGE AND

| Order
'v
Lftel;r PNC:;t Description
A 121359 Idler Lever Assembly
B B1612:% Spacer
C 154534 Idler Pulley
E 719002 Washer, Plain, 5/18
F 7350C3 Capscrew, Hex Hd., %=x1Yz
G 735013 Capscrew, Hex Hd,, 3%x3
H 121135 Guide, Belt
1 121044 Pin, Lock
X 8061058 Spacer, ldler Lever
L 7189001 Washer, Plain, %
M 720002 Washer, Lock, %
N 717003 Nut, Hex, Full, %
P 121037 Spring, Idler Lever
Q 121038 Stop. Lever
R 8181047 Spring

by Part

POWER TAKE-OFF--Model

400
Number
~
Lgftfér i?;.! Desacription
5 719002 Washer, Plain, 5/18
T 717510 Nut, Lock, Full Hex, %-1§
14) 121037 Spring
v 8081503 Guide Assembly, Clutch Red
W 8143045 Spring
X 713001 Set Screw, Sg. Hd,, %ix%
Y 8191022 Set Collar
A 121289 Rod, P.T.Q, Clutch
RA 121201 Grip
AR 121304 Lever Assembly, Clulchk
AC 722006 Cotter Pin, Yaxl
AD 722016 Cotter Pin, 3/32x%
AE 705016 Capscrew, Hex Hd., %ax1V
AF 8061117 Clip
AG 719001 Washer, Plain, %

13



14

WONDERBOY MODEL 575 MFR. NO. 154

TRANSMISSION ASSEMBLY--Model

~

ijﬁgr 1;;:;1 Description

A 725501 Key, Hi Pro HP-608

B 714004 Screw, Self Tapping 210x%
C 121144 Cover Assembly, Gear Case
D 153115 Gaskel, Gear Case

E 121165 Gear, Drive

F 153078 Bearing, Intermediate Pinion
G 121119 Gear Assembly

H 153079 Washer

] 1533124 Ring, Retaining

K 153089 Bearing

L 708001 Capscrew, 5 16-18x%

M 153108 Case, Gear

N 121043 Shalt, Intermediate

P 705005 Capscrew, Hex Hd., %-16x]
Q 715033 Hex Hd., Bolt

R 719002 Washer, Plain, 5 16

S 121118 Pinion. Reverse

T 121163 Spacer, Pinion

&4 121115 Pinion & Pulley Shaft

v 153094 Shield

W 153114 Gasket, Bearing Housing

X 720002 Washer, Lock, %

Y 717003 Nut, Full Hex, %-16

Z 121107 Spacer

AA 153011 Spring, Extension

AB 153121 Spring. Reverse Lever

AC 153044 Housing Assembly, Bearing
AD 727004 Grease Fitting, Alemite 1911

o

®ooor ook Hw ¥ % Loaps 00O O *migl

—
— ooy ®

Order by Part Number ——]

575
Ref. Part D L Wejght
Letter Ne. escription Lbs. | Ouz.
AE 121139 Plate, Lock 4 .
AF 1530690 Nui, Full Hex *
AG [ RO51038 Bearing 5
AH 153079 Washer 2
AJ 153124 Ring, Retaining 3
BK 705007 Capscrew, Hex Hd., 5,16-18x1 *
AL 121124 Pulley, Transmission 4 8
AM 725003 Key, Woodrull, 3/16x% 2
AN 121228 V Belt 8
AP 722003 Pin; Cotter 3-16x1Y% *
AQ 121039 Lever Assembly, Shift 2 8
AR 8021050 Knob 8
AS 717013 Nut, Hex Jam, ¥%-16 *
AT 121042 Plate, Friction 14
AU | 8191047 Spring 2
AV 717510 Nut, Lock, ¥%-16 *
AW 121220 Housing Assembly, Axle 12 8
AX 153089 | Bearing, Axle 8
AY 153088 Washer 4
AZ 121128 Ring, Relaining 2
BA 121222 | Axle, Rear 9 8
BB 121689 Hub, Wheel, LH. 3 10
BC 715002 Screw, Set, 5q. Hd., %-16x1% | - *
BD 121257 Wheel, less tire & tube 5
BE 8261100 Bolt, Hub 3
BF 121223 Hub Cap. Rear 8
BG 718008 Speed Nut *
BH 121295 Cover, Axle House 2
BJ 121296 Clamp 1

* Purchase Locally



WONDERBOY MODEL 575 MFR. NO. 154

DIFFERENTIAL ASSEMBLY-Model 575

Order by Part Number j

Ref. Part - Weight Red. Part . Weight
Letter No. Description Lbs. || Oz. Letter No. Description Tos. | Oz

A 8151063 Ring, Retaining 3 \' 721004 Washer, Lock,

B 153068 Bearing 4 External Shakeproof *

C 121088 Hub, Wheel, RH. 6 8 W 121164 Spider Assembly 5 6

D 723002 Pin, Roll 4 X 121163 Spacer, Pinion 8

E 121190 Seal, Differential Cover 4 Y 121118 Finion 2

F 121154 Cover, Differential 2 Z 121184 Bolt, Hex Hd. 3

G 717510 Nut, Lock, Hex Full %-24 3 AR 121187 Ring, Snap 3

H 121082 Pinion, Differential 2 AR 121162 Ring, Bolt 3]

I 121084 Spacer, Differential 8 AC 121151 Gear, Ring 1

K 121083 Spindle, Pinion, Differential 1 AD 121148 Cover Assembly 3 4

L 121087 Gear Differential 1 8 RE 121186 Seal, Housing Assembly 6

M 153088 Washer 4 AF 121146 Housing Assembly 2

N 153077 Washer, Axle 4 AG 121187 Sun Gear Assembly 3

P 121086 Gear, Differential 1 8 AH 121169 Block, Shift 4

C 121152 Carrier Assembly 3 8 A] 121172 Clevis Assembly 2

R 727002 Fitting, Grease, Alemite #1641 2 AK 122005 Knob [

s 121185 Plate, Thrust 8 AL 153074 Guide, Rod [

T 725501 Key, Hi-Pro HP608 4 AM 121175 Liner 3

u 153068 Bearing 4 AN 718015 Nut, Full Hex 3

* Purchase Locally



WONDERBOY MODEL 575 MFR. NO. 154

SEAT. HOOD, AND DRAWBAR ASSEMBLY-Model 575

Order by Part Number
~ ~

Rel. Part " Weight Ret. Part . W ht
Letter No. Description Llbs. | Oz Letter No. Description Lbs | Oz
A 121246 Flug Butlon Z 121229 Bracket Assembly, Pivot 3
B 1210%1 Panel, Top 3 AA 705023 Capscrew, Hex Hd., 5-16-18x] 4 *
cC 121242 Panel, Side, RH. 8 AB 121227 Spacer, Engine b
D 121240 Panel, Side, L H. 8 AC 718002 Washer, Plain, 5 16 *
E 714003 Screw, =10xh: * AD 720001 Washer, Lock, 5 16 *
r 718014 Speed Nut * AE 717001 Nut, Full Hex, 5 16-18 *
G 121259 Emblem, Simplicity AF 121252 Draw Bar Assembly 3 8
Wonder-Boy "575" AG 705005 Capscrew, Hex Hd., %-16x] [ *
H 718018 Nut, Push-On * AH 121177 Pad, Seat 4
] 7050016 Capscrew, Hex Hd., %-16x1'% * A] 703001 Carriage Bolt, Y2-13x1 *
K 720002 Washer, Lock * AK 121029 Seat S
L 7052 Capscrew, Hex Hd., Ys-20xV: * AL 121212 Support, Seat 2 8
M 719006 Washer, Plain, % * AM 720004 Washer, Lock, 12 *
NP 720003 Lockwasher, Vs * AN 717008 Nut, Full Hex, ¥2-13 *
b 717005 Nut. Fuil Hex, ¥-20 * AP 701001 Bolt, Sq. Hd. Machine, %-16x6 *
Q 121251 Fender 3 8 AQ 121288 Caich Assembly
R 121199 Brace, Fender AR 121027 Side Plate 3 g
S 705011 Capscrew, Hex Hd., ¥%-16x% * AS 706011t Capscrew, Hex Hd,, 7/16-20x % *
T 705006 Capscrew, Hex Hd., %-16x2 * AT 721504 Washer, Lock,
U 121171 Spacer, Latch 3 7 '16 Internal Shakeproot *
vV TN Nut, Full Hex, %-16 * AU 717003 Nut, Full Hex, *
W 720002 Washer. Lock. % * AV 727006 Grease Filting, Alemite #1637 2
X 121748 Latch Arm, RH. 2 AW 121244 Trim, Side Panel
Y 121247 Lateh Arm, LH. 2 AX 121245 Clip, for trim
ARY 705031 | Cap Screw 2
* Purchas | ocally




WONDERBOY MODEL 575 MFR. NO. 154

POWER TAKE-OFF AND ENGINE PULLEY-Model 575

Order by Port Number ==——""

-~ -~
Part P Weight Rel. Part .
L]:fiz: No. - Description bs | Oz Letter Ne. Descriptien:
A 725003 | Key, Woodruif, 3/16x% 2 R 720002 | Washer, Lock, %
B 713581 | Screw, Set, 5/16-18x'% * ] 717003 | Nut, Full Hex, %-16
C 121214 Pulley 2 T 121216 V Belt )
D 108054 Bearing, Needle 3 u- 121226 Key, Engm:_: Pulley
E 121045 Bracke! Assembly, Drive . 3 6 v 121225 Pulley. Engfne te P.T.O. .
F 727002 Grease Fitting, Alemile #1641 1 w 121224 Pulley. Engine to T{ansmxssmn
G 121215 Retainer, Belt 10 X 713503 Screw, Set, Cup Point,
H 8111047 Spring 3 Socket Hd., 5/16-18x5°16
1 12104¢ Lever, Idler Assembly 3 Y 121261 Bracket Assembly, Be]lt Guc.!:rd
K 116001 Washer 4 zZ 706010 Capscrew, Hex Hd., ¥2-20x%
L 109052 Pulley 4 K] AR 721506 Washer, Lock.
M 108014 Shaft, Idler 1 2 Y2 Internal Shnkep]fcof N
N 154310°f Pulley, Idler 12 RB 705030 Capscrew, Hox I’ld., is-20% %
P 8171073 Race, Inner Bearing 4 AC 720003 Washer, Lock, i"
Q 719001 Washer, Plain, % * AD 717005 Nut, Full Hex, %-20

|

o)
™

L3 o >(-*I_

9 ¥ *




18

FRONT AXLE AND FRONT SUPPORT--Model 575

-

Rel. Part D inti We:
Letter No. escription -
A 121292 Frame Assembly, Front 2
B 121206 | Handle Assembly 3

C 121208 Guard, Handle
C 121209 Grip. Handle
E 121211 Capscrew
F 121210 Washer
G 714008 Screw. Hex'Hd.,
Self Tapping, #10x%
H 121021 Pivot Assembly. steering 2
I 705029 Screw. Hex Hd. Cap, ¥-16x3%
K 717510 Lock Nut, Hex. ¥%-16
L 705031 Screw. Hex cop. %-16x%
M 723002 Pin. Rell, 7/32x1" Long
N 121017 Arm. Lever 2
P 121127 Joint, Ball 1
Q 717010 | Nut, Full Hex. %-%4
R 121013 Rod, Tie
g 720002 Lock Washer, %
T 8061012 Washer
u 121204 Wheel & Tire Assembly
v 121205 Hub Cap, Front
W 722003 Pi”. cotter. 3/16x1%

Jz.

8

WONDERBOY MODEL 575 MFR. NO. 154

Order by Part Numberﬁ

Ref. Part . Weight
Letter No. Descriplion Ths, | O
X 722015 Pin, Cotter. 3/32x1 *
Y 723601 Pin, Roll, 5/16x] % 3
z 121011 Spring. Tersion 10
AA 121007 Spindle  Assembly. R.H. 3 8
AB 121010 Spindle Assembly. L.H. 3 6
AC 121901 Axle Assembly. Front 10 4
AD 121018 Pi”. Pivot 1
AE 121015 Support, Front. RH.+ 4
AF 121014 support, Front. L.H.t 4
AG 705029 Screw. He. Cap. ¥-16x3% *
AE 705032 Screw, Hex Cap. K-16.3% *
Al 720002 Lock Washer, % *
AK 717003 Nut. Full Hex. %-16 *
AL 121283 Throttle Control Assembly 8
AM 714010 Screw. Self Tapping. 10-24x? *
AN |8061087 | LeverAssy. Choke 8
AP 717005 Nut, Hex Full *
AQ 154247 | Clamp 3
AR 108186 Clip. 3
AS 705015 screw. cop Hex *
AT 121277 | Cable
AU 121278 Wire

o Pulchase Locally

t Specify Color



P

"WONDERBOY MODEL 575 MFR. NO. 154 K

H 1§
irl
&
ik &
- s
o (&
'- t
‘ IR
- —
: s
~
i IR

CONTROL LINKAGE AND POWER TAKE-OFF—Model 575

¢ Order by Part Number ﬂ

Ref. Part Descrioti | Wil oat Rel. Part Descrinti We gt
Letter No. escription Lbhs | Dz Letter No. escription Lrs S5z
A 705017 Capscrew, Hex Hd., §/16-18x% * U 705013 Capscrew, Hex Hd., ¥-16x2 *
B 717511 Nut, Lock, F'vli Hex, 5/16-18 * \' 121027 Spring 8
C 121213 Rod, Front Clutch Assembly 2 w 154310 Fulley, Idler 12
D 8191045 | . Spring 3 X 8191020 Race, Inner Bearing 3
E 718002 Washer, Plated, 5/16 * Y 719001 Washer, Plain, % *
F 152006 Spring 1 Z 703006 Capscrew, Hex Hd., %-16x2 *

G 8191022 Callge, Set 3 AA 121201 Grip
H TINNGE Set Screw, 5q. Hd., Y%-20x% * AB 121304 Lever Assemrly 8
I 127033 Rod, Rear Clutch 16 AC 722006 Pin, Cotter, Vaxl *
K 722016 Pin, Cotter, 3/32x% * AD 717510 Nut, Leck, Full Hex, ¥-16 *
L 717003 Nut, Full Hex, %-16 * AE 5191047 Spring 3
M 720002 Washer, Lock, % * AF 719u02 Washer, Plain, 5/16 *
N 719001 Washer, Plain, % * AG 705016 C tpscrew, Hex Hd., %-16x1% *
P 121034 Lever Assembly, Idler 2 8 AH 121037 Spring 3
Q 8061058 Spacer [ AJ] BOKI503 Guide Assembly 14
R 121070 S Leves 3 AK |8191045 Spring 2
i Lrddn Pin, Lock & AL 121289 Red, Clutch 14
121135 | Guide, Belt 10 AM 722016 Pin, Cotter, 3/32x% *

* Purchase Locally



WONDERBOY MODEL 450 MFR. NO. 166

TRANSMISSION ASSEMBLY-Model 450
| Order by Part Number ——j

Ret. Part - Wt Ret Part - Weight,
Letter No. Description o | 5= Fetter No. Description a1 oo
A 725501 Key. Hi Pro HP-608 3 AE 121139 Plate, Lock 4
B 714004 Screw, Self Tapping #10x% * AF 718015 Nut, Full Hex *
c 121144 Cover Assembly. Gear Case 3 AG 51038 Becaring 5
D 1583115 Gasket. Gear Case 10 AH 153079 Washer 2
E 121165 Gear, Drive 10 8 AJ 153124 Ring, Retaining 3
F 153078 Bearing, Intermediate Pinion 6 AK 705007 Capscrew, Hex Hd., 5/16-18x1 *
G 121119 Gear Assembly 7 8 AL 121124 Pulley. Transmission 4 8
H 153079 Washer 2 AM 725003 Key, Woodrull, 3/16x% 2
] 153124 Ring. Retaining 3 AN 121228 V Belt B
X 153089 Bearing 4 AP 722003 Pin, Cotter 3/16x1 Y% *
L 708001 | Capscrew, 5/16-18x% * AQ | 121039 | Lever Assembly, Shift 2| s
M 153105 | Case, Gear 3 AR 121050 | Knob . 8
N 121043 Shatt, Intermediate ! ] AS 717013 Nut, Hex Jam, %-16 *
P 705005 Capscrew, Hex Hd., %-16x] * AT 121042 Plate, Friction 14
Q 121184 Hex Hd., Bolt 3 AU 191047 Spring 2
R 719002 Washer. Plain, 5/16 * AV 717510 Nut, Lock, %-16 *
5 121118 Pinion. Reverse 2 4 AW 121220 Housing Assembly, Axle 12 8
T 121163 Spacer, Pinion 8 AX 153089 Bearing, Axla 8
U 121115 | Pinion 6 Pulley Shait 3 AY 153088 | Washer 4
v 153094 Shield ] AZ 121128 Ring, Retaining 2
w 153114 Gasket. baring Housing 8 BA 121222 Axle, Rear 9 8
X 720002 Washer, Lock. % * BB 121089 Hub, Wheel, LH. 3 10
Y 717003 | Nut, Full Hex. ‘S-16 * BC 715002 | Screw, Set, 5q. Hd., %-16x1% *

YA 121107 Spacer 2 BD 121257 Wheel, less tire & tube 5
AA 153011 Spring.  Extension & BE 121138 Bolt, Hub 3
AB 153121 Spring. Reverse Lever 8 BF 121137 Hub Cap, Rear B
AC 153044 Housing Assembly. Bearing 3 10 BG 718008 Speed Nut *
AD 727004 Grease Fitting, AYemile #1911 1 BH 121245 Covet, Axle House 2
—_ Bl | 121296 | Clemp 1

* Purchase Locally



WONDERBOY MODEL 450 MFR. NO. 165

DIFFERENTIAL ASSEMBLY-Model 450

¢ Order by Part Number ﬁ

Retl. Part D it _We A Ref. Part D - Weight
Letter No. eseriplion Lbs. | Dz Letter No. escriphion Lbs. | Oz.
A 8151063 Ring, Retaining 3 v 721004 Washer, Lock,

B 153068 Bearing 4 External Shakeproof *
C 121088 Hub, Wheel, RH. b 8 W 121164 Spider Assembly 5 6
D 723002 Pin, Rell 4 X 121163 Spacer, Pinion 8
E 121180 Seal, Differential Cover 4 Y 121118 Pinicn 2

F 121154 Cover, Differential 2 Z 121184 Boll, Hex Hd. 3
G 717510 Nut, Loek, Hex Full %-24 3 AR i21167 Ring, Snap K]
B 121082 Pinien, Ditferential 2 AB 121162 Ring, Bolt [
bi 121084 Spacer, Differential g AC 121151 Gear, Ring 1

K 121083 Spindle, Pinicn, Differential 1 AD 121148 Cover Assembly 3 4
L 121087 Gear Differential 1 8 AE 121186 Seal, Housing Assembly 6
M 153088 Washer 4 AF 121146 Housing Assembly 2

N 153077 Washer, Axle 4 ARG 121187 Sun Gear Assembly 3

P 121086 Gear, Differential 1 8 AH 121169 Block, Shift 4
Q 121152 Carrier Assembly k] 8 AJ 121172 Clevis Assembly 2

R 727002 Fitting, Grease, Alemite #16¢ 2 AK 122005 Knob B
s 121185 Plate, Thrust 8 AL 153074 Guide, Rod 6
T 725501 Key, Hi-Pro HP6(8 4 AM 121175 Liner 3
U 153068 Bearing 4 AN TIR01S Nut, Full Hex ki

* Purchase Locally



22

Rei. Part . We
Letter No. Description Los.
A 121183 Rivel, Enyine Shut-off

B 121091 Panel, Top 8
c 121268 Panel, Side, R.H. 8
D 121270 Panel, Side, LH. 8
E 714003 Screw, #10x/z

F 718016 Speed Nut

G 719007 Washer, Plain, 3716

H 153010 Spring

I 705016 Capscrew, Hex Hd., Y%-16x1Y%

K 720002 Washer, Lock

L 705002 Capscrew, Hex Hd., ¥%-20x'2

M 719006 Washer, Plain, %

N 720003 Lockwasher, %

P 717005 Nut. Full Hex, Ya-20.

Q 121251 Fender 3
R 121199 Brace, Fender

5 705011 Capscrew, Hex Hd, %-16x%

T 705006 Cdpscrew, Hex Hd., ¥%-16x2

U 121121 Spacer, Laick

v 717003 Nut, Full Hex, %-16

w 720002 Washer, Lock, %

X 121248 Latch Arm, RH. 2
Y 121247 Latch Arm, LH. 2
pA 121228 Bracket Assembly, Pivot 3

* ok Moo F W W

oo W WS 0 R

~
Redt. Part e &‘__‘;_{1}__
T.otear No. Dascriptivn bs ] Oz
AR 705023 Capscrew, Hex Hd., 5/16-18x1% *
AB 121227 Spacer, Engine 6
AC 719002 Washer, Plain, 5/16 *
~ AD 720001 Washer, Lock, 5/16 *
AE 717001 Nut, Full Hex, 5/16-18 *
AF 121252 Draw Bar Assembly 3 13
AG 705005 Capserew, Hex Hd., %-16x1 *
AH 121177 | Pad, Seat 4
AJ 703001 Carriage Belt, ¥z-13x1 *
AK 121029 { Seat 5
AL 121028 Sunport, Seat 2 B
AM | . 720004 Washer, Lock, 12 *
AN 717006 Nut. Full Hex. Y2-13 *
AP 701001 Boilt, Sq. Hd. Machine, %-16x6 #
.te 121288 | Catch Assembly
AR 121027 Side Plate 3 8
AS 706011 Capscrew, Hex Hd., 7/16-20x% *
AT 721504 Washer, Lock,
7/16 Internal Shakeproof *
AU 717003 | Nut. Full Hex, *
AV 727006 Grease Fitting, Alemite #1637 2
AW 722002 Pi”. Cotter. 3/32x1 long *
AX 121245 Clip, for trim
AY 705031 Capscrew, %-1bx% 2




WONDERBOY MODEL 450 MFR. NO. 164

POWER TAKE-OFF AND ENGINE PULLEY--Model 450

Order by Port Number

Ref. Part . Wl at Ref. Part o Weyght
Letter No. Description 5 | 62 Letter No. Description ibs| Oz
A 725003 Key, Woodruff, 3/16x% 2 R 720002 Washer, Lock, % *
B 713501 Screw, Set, 5/16-18xYz * S 717003 Nut, Full Hex, %-16 *
o4 121214 Pulley 2 T 121216 V Belt 8
D 108054 Bearing, Needle 3 U 121228 Key, Engine Pulley 3
E 121045 Bracket Assembly, Drive 3 5 v 121225 Pulley, Engine to P.T.O. 3

F 727002 Grease Fitting, Alemite #1641 1 w 121224 Pulley, Engine to Transmission 3

G 121215 Retainer, Belt 1 X 713503 Screw, Set, Cup Point,

H 8111047 Spring 3 Socket Hd., 5/16-18x5/16 *
] 121048 Lever, Idler Assembly 3 Y 121261 Bracket Assembly, Belt Guard ] 6
K 116001 Washer 4 A 706010 Capscrew, Hex Hd,, Yz-20x% *
L 109052 Pulley 4 3 AA 721506 Washer, Lock,

M 108014 Shaft, 1dler 1 2 Y2 Interncl Shakeproof *
N 8051505 Pulley, Idler 12 AB 705030 Capscrew, Hex Hd., Y-20x% *
P 8171073 Race, Inner Bearing 4 AC 720063 Washer, Lock, Ya *
Q 719001 Washer, Plain, % * AD 717005 Nut, Full Hex, %:-20 *

* Purchase Locally




WONDERBDY MODEL 450 MFR. NO. 165

FRONT AXLE AND FRONT SUPPORT-Model 450
| Order by Part Number-,

-

Ref. Part . Weight Ref. Part - We it
Letter No. Description Lbs. | Qz. Letter No. Description bs | Dz
A 121292 Frame Assembly, Front 12 8 T 8061012 Washer 4
B L2118 Handle Assembly 3 8 u 121012 Wheel & Tire Assembly, Front 9 8
C 153042 Grip, Handle 8 v 121136 Hub Cap, Front 1 4
n Wire, Throttle 10 w 722003 Pin, Cotter, 3/16x1% *
i Cuble, Thrattle I X 7220158 Pin, Cotter, 5/372x! *
I Contrel, Throttle Lever 8 Y 723001 Pin, Roll. 5/]16x1 % 3
G 714005 Screw, Rd. Hd., A 121011 Spring, Tersion 10

Self Tapping, =10-24x'2 * AA 121007 Spindle Assembly, R.H. 3 8
1 12102} Pivotl Assembly, Steering 2 i0 AB 121010 Spindle Assembly, LH. 3 6
] 705029 Screw, Hex Hd. Cap, ¥%-16x3% * AC 121001 Axle Assembly, Front 10 4
Y 717510 Lock Nut, Hex, %-1b * AD 121016 Pin, Pivot 1
1 705031 Screw, Hex Cap, %-16x7 * AE 121015 Support, Front, RH.+ 4
M 723002 Pin, Roll, 7 32x1" Long 3 AF 121014 Support, Front, LH.+ 4
N 121017 Arm, Lever 2 AG 705029 Screw, Hex Cap, Y%-16x3% *
P 121127 Joint, Ball i AH 705032 Screw, Hex Cap, %-16x3% *
O 717010 Nut, Full Hex, %-24 * AJ 720002 Lock Washer, % *
R 121013 Red, Tie ) 10 AK 717003 Nut, Full Hex, %-16 *
S | 720602 Lock Washer, % * AL 714003 Screw, Self Tapping #10x%z I *

* Pu:  yse Locally
t Spe v Color



WONDERBOY MODEL,450 MFR.NO. 165

CONTROL LINKAGE AND POWER TAKE-OFF-Model

~

Order by Part Number

Ref. Part Descripti ——-W'
Letter No. plion 1bs
A 705017 Capscrew, Hex Hd., 5/16-18x%

B 717511 Nut, Lock, Full Hex, 5/16-18

C 121213 Rod, Front Clutch Assembly 2
D 8191045 Spring

E 718002 Washer, Plated, 5/16

F 152036 Spring

G 8191022 Collar, Set

H 713001 Set Screw, Sq. Hd., Y4-20x%

] 121033 Rod, Rear Clutch

K 722018 Pin, Cotter, 3/32x%

L 717003 Nut, Full Hex, %-16

M 720002 Washer, Lock, %

N 719001 Washer, Plain, %

P 121034 Lever Assembly, Idler 2
Q 80861058 Spacer

R 121038 Stop, Lever

5 121044 Pin, Lock

T 121135 Guide, Belt

* Purchase Locally

at

Oz.
*
*

Ok % E D Hwm #os

—_

450
N
Ref. Part - Wejght
Letter No. Description 4 Tbe | Oz
T — . LI ot St
U 705013 Capscrew, Hex Hd., %-16x3 *
\ 121037 Spring B
W 8161521 Pulley, Idler 12
X 8191020 Race, inner Bearing 3
Y 719601 Washer, Plain, % *
Z 705006 Capscrew, Hex Hd., %-16x2 *
AA | 8021050 Knob 8
AB 121053 Lever 8
AC 718001 Washer, Plain, % *
aD 715007 Screw, Hex Hd. Cap, %-16x1% *
AE 705009 Serew, Hex Hd. Cap, %-16x11: *
AT 718001 Washer, Plain, % *
AG 717510 Hex Nut, Full Lock, %-16 *
AH 722016 Pin, Cotter, 3/32x% *
Al 8081503 Guide Assembly 14
AK 8191045 Spring 3
AL 121289 Rod, Cluich 14

25



4 H.P. WONDERBOY MFR. NO. 990120

FRONT AXLE AND FRONT SUPPORT

- Order by Part Number +

Ref. Part - We 1t ef. Part fat We | t

Letter No. Description 1bs. Oz. ter No. Description 8. DJz.
A 121024 Frame Assembly, Front 12 8 X 121017 Arm, Lever 2
B 153043 Grip, Handle 8 Y 705031 Screw, Hex Cap, %-16x7%" *
C 121018 Handle Assembly 3 8 Z 720002 Lock Washer, %" *
D 705029 Screw, Hex Hd. Cap, %-16x3%4" * AR 121136 Hub Cap, Front 1 4
E 717510 Lock Nut, Hex, %-16 * AB 121012 Wheel, Front, w/Tire ¢ 9 8
F 717003 Nut, Full Hex, %-18 * AC 714003 Screw, Self-tapping No. 10x%:" *
G 720002 Lock Washer, %" * AD 722014 Pin, Cotter, 5/32x1%" *
H 121021 Pivot Assembly, Steering 2 10 AE G-A12 Woasher 4
] 723002 Pin, Roll 7/32x1" Long 3 A¥ 121007 Spindle Assembly, R.H. 3 8
K 705029 Screw, Hex Cap, %-18x3%" * AG j2zms Pin, Cotter, 5/32x1" *
L 121015 Support, Front, RH. + 4 AH 121010 Spindle Assembly, LH. 3 [
M 121014 Suppert, Front, LH. t 4 A 714005 Screw, Rd. Hd., No. 10-24xY2" *
N 720002 Lock Washer, %" * AK 118044 Throttle Lever Control 8
P 717003 Nut, Full Hex, %-16 * AL 121077 Throttle Wire 10
Q 723001 Pin, Roll, 5/16x1%" 3 AM 121076 Throttle Cable 1
R 121011 Spring, Torsion 10 AN 121122 Spring, Throttle Wire 2
5 121001 Exle Assembly, Front 10 4 AP Secrew and Lock Washer
T 121016 Pin, Pivot i Assembly, 10-32x %"
U 121127 Joint, Ball 1 {{or 2851 cable clamp) 3
\Y 121013 Rod, Tie 10 AQ 3851 Clamp, Cable 6
W 717010 Nut, Fuli Hex, %-24 * AR 3824 Spacer B




4 H.P. WONDERBOY MFR. NO. 990120

CONTROL LINKAGE AND

Order by Part Number

~>

Ref. Part - Weight

Letter No. Description Iﬁg z.
A 722016 | Pin, Cotter, 3/32x%" *
B 121030 ( Rod, Front Clutch Assembly 2
C S2845 %&rmg 3
D 719002 asher, Plated, 5/16" *
E 152006 Spring 1
F 713001 Set Screw, Sq. Hd., %-20x%" *
G S2A22A Collar, Set 3
H 121033 | Red, Rear Clutch 10
T 722016 Pin, Cotter, 3/32x% " *
K 717003 Nut, Full Hex, %-16 *
L 720002 Washer, Lock, %" *
M 719001 Washer, Plain, %" *
N 121034 Lever Assembly, Idler 2 8
P GAS8 Spacer 8
Q 121038 Stop, Lever 3
R 121044 Pin, Lock &
S 121138 Guide, Belt 10
T 705028 Screw, Hex Cap, %-16x2%" *

POWER TAKE-OFF
Ref. Part s Weight
etter No. Description Lbs, Oz,
|3 121037 Spring 8
v S1-A¥XZ1 Pulley, Idler 12
w 52-A20 Race, Inner Bearing 3
X 719001 Washer, Plain, %" *
Y 705006 Screw, Hex Cap, %-16x27 *
pA 719001 Washer, Plain, %" *
AR 705004 Serew, Hex Cap, %-16x%" *
AB 717510 Lock-nut, %-16 *
AC D-ASD Kuoh 8
AD S2A45 Spring 3
AE 713001 Serew, Sq. Hd, Set, ¥ -20x%"’ *
AF || S2A22A Collar, Set 3
AG 121082 Red, Clutch 14
AH 722016 Pin, Cotter, 3/32x%" *
A] 717510 Nut, Lock, %-16 *
AK 121053 Lever 8
AL GBAX3 || Guide Assembly 14
AM 705005 Screw, Hex Cap, %-16x]1" *

Purchase Locally

217



4 H.P. WONDERBOY MFR. NO. 990120

TRANSMISSION  ASSEMBLY

e T Order by Part Number———i
Ret. 1,, ‘g Weight Rel. . MWeight
Lelter Fart No. Description Lbe. Oz. Letter Part No. Lbs. Oz,
A 725501 Key, Hi-Pro, HP-60B 3 AF 121042 Plate, Friction 14
B 710004 Screw, REd. Hd. Mach. 10.32 - AG 717013 Nut, Hex Jam %-18 x
C 727003 Grease Fiting, No. AD-105} 2 AH 153044 Housing Assembly, Bearing 3 18
D 121174 Cover Assembly 3 A] 727004 Grease Fitting No. 811 I
E 183118 Gasket, Case 10 AK 153090 Nut, Hex, LH 2
F 121165 Gear Assembly. Drive 10 8 AL 121139 Plate, Lock 4
& 153078 Bearing, Intermediate Piniot B AM F-A38 Bearing 5
R 121119 Gear Assembly, Intermediat AN 153079 Washer 2
{available only as 2 gears as: 7 8 AP 153124 Ring, Retaining 3
) 153068 Bearing 4 AQ 121124 Pulley, Transmission 4 B
X 154079 Washer 2 ER 121078 Eng. Drive "'V'" Belt
L 153124 Ring, Relaining 3 AJ313 Super Combine 35" Lon 2
M 153125 Ring, Retaining 4 AS 121515 Pinion and Pulley Shalt Assen '3
N 153072 Washer, Reverse Pinion 4 AT 705010 Screw, Hex Cap %-16x] %" -
» 121117 Pi_nion Ass.embly, Reverse AU 121038 Lever Assembly, Shift 2 8
with Bearing 2 1 AV L-A50 Knob 8
(5] 153064 Beurmg 8 AW 715002 Screw, Set, Sq. Hd. %-18x144’ *
A 1532076 Stud, Reverse Pinion 3 AX 153089 Bearing, Axle El
g 705005 Screw, Hex Cap %-16 x 1* - AY 153088 Washer 4
T 153094 Shield 6 AZ 121128 Ring, Relaining 2
Iy 121043 Shaft, Intermediate 1 3 BA 121079 Axle, Rear 3 8
v 153105 Case, Gear 3 BB 121089 Hub, Wheel, L.H. 3 10
W 121055 Housing. Assembly, Axle 12 8 EC 121163 Wheel, Less Tite-and Tubet 5
X 717507 Nul, Hex Lock No. i0.32 * BD 121138 Bolt, Hub 3
1 Y 153114 Gasket, Bearing Housing 8 BE 121137 Cap. Bub, Rear 8
] Z 153011 Spring, Exiension f uF 708001 Screw, Cap S/16-18x% »
: AA 121107 Spacer 2 BG 725003 Key, Woodrall, 3:16x% 2
- AR 153121 Spring, Reversa Laver 8 BH 720007 Washer, Lock ¥ *
k AC 722003 Cotter Pin 3/18x]1'%" * BJ 717003 Nutr, Hex, Full *.i6 *
] AD 717510 Nut, Lock %-i§ » 950104 Gun, Giease 2
f AE 82-A47 Svring 2 Wrench, Set Screw — 5/32"7 4

& “urchase Locally

1 ipectly Color



4 H.P, WONDERBOY MFR. NO. 990120

DIFFERENTIAL ASSEMBLY

i Order by Port Number —————7

Ret. . Weight Rel. s Weil t
Letter Part No. Description Tbs. o, Letter Part No, Description 1bs. o

A R-A63 Ring, Retaining 3 J 153058 Bearing 4

B 153068 Bearing 4 v 721004 Washer, Lock, External Shakeproof *

c 121088 Hub, Wheel, R.H. 6 8 W 121164 Spider Assembly 5 6

D 723002 Pin, Roil 4 X 121163 Spacer, Pinion 8

E 121190 Seal, Differential Cover 4 k¢ 121118 Pinion 2

F 121154 Cover, Differential 2 Z 121184 Eolt, Hex hd. 3

G 717510 Nut, Lock, Hex Full %4-24 3 AA 121167 Ring. Snap 3

H 121082 Pinion, Diiferentjal 2 AB 121152 Ring, Bolt 5

1 121084 Spacer, Dillerential B AC 121182 Gear, Ring 1

K 121083 Spindle, Pinion, Dilferentia) AD 121148 Cover Assembly 3 4

L 121087 {zear, Dilferential 1 8 AE 121186 Seal, Housing Assembly 8§

M 153088 Washer 4 AF 121146 Housing Assembly 2

N 153077 Washer. Axle 4 AG 121187 Sun Gear Assembly 3

b 121086 Gear, Dilferential 1 B AH 121168 Block, Shift 4

Q 121152 Carrier Rssembly 3 8 Al 121172 Clevis Assembly 2

R 727002 Fitting, Grease, Alemite No. 1641 2 AX 122005 Kncb 6

8 121185 Plate, Thrust g8 AL 153074 Guide, Rod ]

T 725501 Key, Hi-Pro HPG0B 4 AM 121175 Liner 3

= Purchase Locally



4 H.P. WONDERBOY MFR.

NO. 990120

SEAT, HOOD, AND DRAWBAR ASSEMBLY
Order by Part Number ——j
Rel. P 1 Ref, . W it
Letter Parl No. Description 1 J.Dﬂ. Br Letter Part No. Description T Oz
A 121183 Pin, Engine Slop 2 AE 720002 Washer, Lock, ¥ *
B 722002 Pin, Cotler 3/3Zxl * AF 717003 Nut, Full Hex, %-16& *
o 153010 Spring 3 AG 727006 Grease Fitting No. 1837 2
I 718007 Washe:, Plain 3/i6 * AH 121186 Latch, Hood, R.H. 2
E 121041 Panel. Top ] Al 121179 Bracket, Pivol Assembly 3
F 121141 Panel, Side, RH 8 AKX 717003 Nut, Full Hex, 3-16 *
G 121103 Fender 3 AL 720002 ‘Washer, Lock, ' *
H 121114 Pad, Seat 4 AM 121181 Lateh, Hood, L.H. 4
702010 Bolt, Carriage Y:-13xl¥%™" x AN 705005 Screw, Hex Cap, ¥ -16xl *
121029 Seat 5 AP 719001 Washer, Plain, %"’ x
121028 Brackel, Seat 2 8 AQ 705009 Screw, Hex Cap, %-16x1%:"" »
715004 Washer, 2™ * AR 121080 Panel, Side, L.H. 8
717006 Nut, Full Hex, %:-13 * AS 717019 Nut, 5q., %-16 ]
717003 Nut, Full Hex, ¥%-16 » AT 705016 Screw, Hex Cap, ¥-16x1%"" *
720002 Washer, Lock, %'’ * AU 121068 Spacer, Engine G
717003 Nut, Full Hex, %-16 » AV 717003 Nut, Full Hex, %-16 *
720002 Washer, Lock, %"’ * AW 720002 Washer, Lock, %" »
121027 Plate, Side 3 g AX 715001 Washer, Plain, %' *
706011 Screw, Hex Cap 7/16-20x% "’ - AY 121121 Spacer, Latch k]
721504 Washer, Lack, 7/16" = AZ 705006 Screw, Hex Cap, %-16x2" *
701001 Bolt, Sq. Hd. Mach, %.16x6" * BA 705011 Screw, Hex Cap, %-16x%" »
713001 Washer, Plain *'" - BB 719001 ‘Washer, Plain, "’ *
717010 Nut, Full Hex., %-24 - BC 720002 Washar, Lack, %'’ *
705005 Screw, Hex. Cap %-16x1"’ * BD 717003 Nut, Full Hex, %-16 -
121105 Spring, Laich [} BE 714003 Screw, No, 10x¥2” *
121098 Latch 5 BF 718009 Nut, Type “E” *
715009 Scraw, Hex. Cap %-24x4%"’ * BG 720002 Washer, Lock, %' L4
121089 Draw Bar Assembly 3 8 BH 717003 Nut, Full Hex, %-16 *




4 H.P. WONDERBOY MFR. NO. 990120

~

AA
POWER TAKE-OFF AND ENGINE PULLEY
f— Order by Part Number
Rei. - Weight
Letter Part No, Deascription Lba, O i

A I 725003 Key, Woodruff, 3/18x%"" 2
B ! 713501 Screw, Sef, 5/16-18x¥;" *
¢ | 10302 Pulley 2
D 108054 Bearing, Needle 3
E 121045 Bracket Assembly, Drive 3 &
F 727002 Grease Fitting, No. 1541 1
G 121049 Lever, Idler Assembly 3
H 116001 Washer 4
T | 109052 Bulley 4 [
.4 | 108014 Shatt, Idler 1 2
L 717003 Nut, Full Hex, %-16 *
M ‘ 720002 Washer, Lock, %" »
N ! 7190301 Washer, Plain, W”* "
P J S811-A73 Race, Inner Bearing 4
Q F.AXS Pulley, Tdjer 12
R i 118068 V-Belt, 34 Long B
S ! 121069 Pulley, Engine 5
T 713503 Screw, Saf, Cup Pornt

5/16-18%5-16" -
u 715008 Screw, Hex Hd., ™. 16x2'2""

{2% " Thread Length) »
v 121074 Stop, Belt 5
w 121112 Stop, Belt &
X 717003 Nut, Full Hex, *-18 =
Y 719002 Washer, 5/16" *
Z S1A1S8 Stop, Belt 4
AA 83A42 Key, Engine 3
AB P-A47 Spring 3

* Purchaso Locally

31



WONDERBOY MFR. NO. 990086

TRANSMISSION AND DIFFERENTIAL ASSEMBLIES

i Order by Part Number
tem Part Ship] Wi, Item Ship Wt I
Ne No. Name of Part Tha Oz No. Name ot Part Tos Oz
i R AB3 Ring. Relaining 2 7 Chalt Irntermediate 1 G
2 153068 Bearing 4 ki3 Case Gear 3
3 121088 Hub. Wheei. R.H 3 8 19 Housing Assennly Axie I 8
4 Pin, Roll 7:32 = 1" 3 40 B choarlaoal
5 Secrew, Hex Cap, 7'-16 x 22"’ 41 Coasket Beanng Housinyg 8
& 121087 Gear, Diflerential 2 42 Sprting Txtenrion 5
7 121085 Cover, Dilferential 2 43 Sparer 2
& 121062 Pinion, Diflerential 2 44 153121 S;t.ny Hewerse Lave: ]
9 121584 Spacer, Dhiferential 8 45 Cotter Pin 2187 % 1’
10 121083 Spindle, Pinion Dillerential 1 46 i Lock e’ -6 3
11 153088 Washer 4 47 S2A47 na Z
12 Xey. Hi-Pro #HP608 4 48 121042 Fricien 4
13 153047 Washer, Axle 4 49 iut Hex Jam. %« 1B
14 121086 Geer Ditlecential 1 [:] 5Q 1353044 PMousing Assembiy Bea:u.y 3 10
1% 121080 Carrier, Diflerennal 4 a1 . s !'HI':-? 21911 1
16 121081 Key, Hi-Pro 4 32 15353U Lo 2
7 Washer, Lock ' 53 121139 4
18 Nut, Full Hex ™.16 59 F ASH )
15 | 121084 Seal 3 55 | lsagro 2
2 Screw Rd Hd Mach 10.32 x %" 5B 153124 -
2! Grease Fiting, s AD-1051 2 57 121124 4 ]
22 121061 Cover Assemgly k 58 121078 .
23 | 1s3lis Gasket, Case 10 50 Lang z
24 121058 Gear Assembly. Drive 10 8 59 121015 alt Assembly 3
K] 153078 Beaning. Intermediate Pinion 6 60 TR T R
28 121118 Gear Assembly, Inlermediate 61 121639 Sidt z 8
{avaiiable only as 2 geatrs assd 7 8 62 O AYD . i 8
Fa 153068 Bearnng 4 63 bkl .
2 153073 Washer 2z 64 Braning Axle 2
29 | ts3124 Ring, Retaiming k| gg Bira E""“""“nq 3 H
0| 153t Hing, Retaiming 4 P fawe Bea 3 1o
: b Mheel [ H o
31 153074 Washer. Reverss Pinion 4 — . . 5
&8 &Khee! Less Tie and Tul
32 217 Pinion Assembly, B Hoit ek k|
Reverse with Bearing 2z 4 ki) Can Hub Hear [
kKl 153064 Bearning 8 7 Hrrew Jap S 1E A x
34 153076 Stud. Reverse Pinion [} 72 ¥e, Woodrufl 1B x Yo’ 2
35 Screw, Hax Cap %' .16 x 1" 73 Warher Lock %
36 153094 Shield [ 74 Nur, Hex Full o 16
' Purchase Ubcally *** Purchase Locally




REPAIR PARTS

3 1

TRANSMISSION AND DIFFERENTIAL ASSEMBLIES

Order by Parf Number

~ ~
Ship. W1. i P

I}E;E:I %f_‘ Name of Part Lbs? Oz ]E:sﬁ Ite‘::l Na:_t Name of Part

1 R-A63 Ring, Retaining 2 512 7 121043 Shaft, Intermediate

2 153068 Bearing 4 24 38 153105 Case, Gear

3 121088 Hub, Whesl, R.H. 3 8 3.90 39 121055 Housing, Assembly, Axle

4 Pin, Roll 7/32x 1" 3 0 40 Nut, Hex Lock #10-32

3 Screw, Hex Cap, %*-16 x 242" il 41 153114 Gasket, Bearing Housing

6 121087 Gear, Differential 2 260 42 153011 Spring Extension -

7 21085 Cover, Dilferential 2 .68 43 121107 Spacer

8 121082 Pinicon, Differential 2 2.30 44 153121 Spring, Reverse Lever

g 121084 Spacer, Differential g .16 45 Cotter Pin 3/16°" x 134"

10 121083 Spindle, Pinien Differantial I .34 46 Nut, Lock %''-16

11 153088 asher 4 .08 47 52547 Spring

12 Key, Hi-Pro #HPS08 4 .10 48 121042 Plate, Friction

13 153077 Washer, Axle 4 .06 49 Nut, Hex Jam, %"-16

14 121086 Gear, Diflerential 1 8 z.15 50 153044 Housing Assembiy, Bearing
15 121080 Carrier, Differential 4 3.65 51 Grease Fit!i:i?, #1911

16 121081 Key, Hi-Pro 4 12 52 153080 Nut, Hex, L.H,

17 Washert, Lock 3% as 53 121139 Plate, Lock

18 Nut, Full Hex. %’'-16 e 54 F-A38 Bearing

19 121064 Seal ' 3 12 55 153079 Washer

20 Screw, Rd. Hd. Mach. 10-32 x %" e 56 153124 Ring. Retaining

21 Grease Fitting, #AD-1051 2 .10 57 121124 Pulley, Transmission

22 121061 Cover Assembly 3 2.45 58 121078 Eng. Drive "V'" Balt —

23 153115 Gasket, Case 1o .30 AJ3S Super Combine 35" Loa
24 121058 Gear Assembly, Drive 10 8 14.80 59 121115 Pinion and Pulley Shaft Asse:
25 153078 Bearing, Intermediate Pinion 6 .20 60 Screw, Hex Cap *''-16 x %"
26 121119 Gear Assembly, Intermediate 61 121033 Levar Assembly, Shift

{available only as 2 gears assd. 7 8 7.50 62 D-ASD Knob

27 153068 Bearing 4 24 63 Screw, Set, Sq. Hd. %'"-16 x ]
28 153079 Washer 2 05 64 153089 Bearing, Axle

29 | 153124 Ring, Retaining 3 .05 &5 | 1z2l:z8 Ring, Retaining

30 | 153125 Ring. Retainin 4 B8 | 1ame fxle, Rear

q. g 05 67 | 121089 Hub, Wheel, L.H

3 153072 Washer, Reverse Pinion 4 .05 68 121169 Whesl, Less Tire and Tube

32 121117 Pirion Assembly, 68 E21138 Bolt, Hub
Reverse with Bearing 2 4 1.20 70 121137 Cap' Hub Rear

33 || 153084 Bearing 8 .20 71 Screw, Cap $/167-18 x %
34 153076 Stud, Reverse Pinion 6 30 72 Key, Woodrull, 3/16" x %"
35 Screw, Hex Cap %""-16x 1" ‘- 73 Washer, Lock, %'

36 153094 Shield [} .18 74 Nut Hex Foll % -16

** Purchase Locally

*** Purchase Locaily

0
-8
o
=

[
[ra
@
|
3]

mom@m o m]
—
n

[ XY TS
MLIRA BRI — O R
[t}
[e=] (=]
17 ¢

o w
N W omNm oo
o
3
=







WONDERBOY MFR. NO. 990086

Order by Part Nember

SEAT. HOOD AND
DRAWBAR ASSEMBLY

~ —
R i'"t Name of Part Ship] Wi.
; i &
Fin, Engine Sto 2
Pin, Cotter 3/32 x 1" .
153010 armm 3
ashez, Plain /18"
121091 Panel, To B
121057 Panel, Side, R.H. 8
121103 Fender 3 8
121114 Pad, Ssat 4
Bolt, Carriage a""-13x 14"
121029 Seat S
121028 Bracket, Seat 2 8
Washer, 1"
Nut. Full Hex, #"-13
Nut, Full Hex, %''-16
Washer, Lock, %'’
Nut, Full Hex, %"-16
Washer, Lock, %'*
121027 Flate, Side 3 8
Screw, Hax, Cn_,p T/I6".20 x %'
Washer, Loek, 7/16%
Bolt, Sq. Hd. Mach, M"-16x "
Washer, Plain %"
Nut, Full Hex, %''-24
Screw, Hex. ¢ap 16w )
121108 Spring, Latch ]
121098 Laich 5
Screw, Hex, Cap %' ".24 x 4%"
1210%e Draw Bar Assembly 3 ]
Washer Lock, %"

irchase Locally

*** Purchase Locally

leml  Far Name of Part Islhi" =
0. o, é_h

30 Nut, Full Hex, %''-15

31 Grease Fitting, 21637 2

32 121104 Latch, Hood, R.H. 2

31 121082 Bracket, Pivol Assembly 3

M Nut, Full Hex, %‘'-16

35 Washer, Lock, %"

36 121097 Latch Hooed, L.H. 2

37 Screw, Hox Cap, %*-16x 1"

28 Washer, Plain, %"

39 Screw, Hex Cap, %16 x 115"

40 121090 Panel, Side, L.H. |

41 Nut, 8q., %".16

42 Screw, Hax Cap, %' "-16 x 14"

43 121068 Spacer, Engine [

44 Nut, Full Hex, %*'-16

45 Washer, Lock, %'

46 ‘Washer, Plain, %'

47 121121 Spacer, Latch 3

48 Scraw. Hex Cap, %"-16 x 2"

49 Screw, Hex Cap, %16 x %"

50 Washer, Plain, %"

51 Washer. Lock, %"’

52 Nut, Full Hex, %.16

53 Screw. 210x %"

54 Nut, Type "E"

55 Washer, Lock, %"

56 Nut, Full Hew. % *. 16 I
S —————

33



WONDERBOY MFR. NO. 990086

POWER TAKE-OFF DRIVE AND ENGINE PULLEY

Ship. Wi,
'l‘q-.;, [;"aﬁr.l Name ol Farl Lblp &t
1 Key. Woodruli, 3/167" x %"’ 2
2 Serew, Sat, /1618 x
3 108025 Pulley 3
4 104054 Bearing., Nesdls 3
] 121045 Bracket Assembly, Drive a 5
b Greane Filting, 2£1641 1
? 121049 Laver, [dler Assembly 3
8 116091 Washer 4
9 109052 Pulley 4 &
10 108014 Shaft, Idlar H 2
11 Nyt, Hex Full, %' +16
12 Washer, Lock, %'
13 Washer, Plain, %"~
14 SIL-A73 Race, |aner Baaring 4
15 F-RX5 Pulley, ldler 12
16 SSAL01 V-Belt, 34" long &
17 121069 | Pulley. Engine 3
18 Screw. Set. Cup Folnt,
571618 x 5/16" )
19 Screw, Hex Head, %' '-16 x 2¥"’
(2% ihread length)
20 121074 Stop. Belt [
3| 12112 Stop, Belt 6
22 Nut, Full Hex, %''-1€
23 Washer, 3167
) S1A158 Step, Ball 4
25 | 83A42 Key, Engine 3
26 PAAT7 Spring 1

e Purchase Locally




WONDERBOY MFR. NO. 990086

FRONT AXLE AND FRONT SUPPORT

Order by Part Number

g [~
P, Ship. W1, Shipl Wt
l;‘u;m N‘;‘ Name of Part Lb:P Tie l;::‘ ';:J_‘ Name ol Fart Lbslp 52 ]
T 121024 Frame Assembly, Front ¥ 8 Nut, Full Hee .24
Z 153043 Gnp, Handle g 22 121017 Arm, Lever 2
2 1z1018 ;{andle }?ueg\btyc o 3 L} 23 E:rew, Hex Ca‘p. NlEx
crew, Hex Hd. Cap, % ' 16 x 3"y 24 ock Washer, %"
5 Lock Nut, Hex, ™ '.|6 25 121136 Hub Cl% Front 1 4
g fuli I‘;’:,A“ rtx. *aL1B 26 121012 g’heel. SrﬁnTt. w/Tire oy 9 8
: ou asher 27 crew. Sell.Tapping #10, %"
g | 121021 EI‘:OlHAI!llTE?;]‘Y‘ ?gefrnng F lg gg G.AL2 Pm_:f.'onel, 5/?2" x 1 .
n, Hao 4 x ong + asher
i ! Screw, Hex Cap. %16 x 3'4" k] 121007 Spindle Assembly, R H. 3 L
11 ‘ 12101% Support, Front, RH 1 8 31 Pin, Cotter, 5232 x |
12 121014 Support, Fronl. L H 4 8 32 121010 Spindle Assembly, L H k| ]
13| L pfw’ h 1, 33 Screw, Rd. Hd., #10.24 x "
M Nzcr Funlﬁe@rj“ :'--_]E J4 118044 Throttle Lever Conlzol 8
15 Pin. Roll. 5 16" x 1% 3 35 121977 . Thiotlie Wire 10
16 121011 Sphing. Tors)en 10 36 I.ZIU?G Throtile Cable L
37 121122 Spring, Throltle Wire z
17 121001 Axle Assembiy. Fiont ) A4 I8 Screw and Lock Washer Aszembly,
18 121016 Pin, Pivot 1 1032 x % 2
19 121123 Jein1, Ball ! 39 | 3851 Clamp. Cable ]
20 121013 Rod. Tie 10 40 | 384 Spacer £

** Putchasa T arallw

*** Purchase Locally

35



WONDERBOY MFR. NO.

990086

CENTRAL LINKAGE AND POWER TAKE-OFF

Order by Part Number — i
- 4 * T -
llem Farl Ship| W1 Yy
No No. Name of Part Lbs. | Or “‘:;h ;‘;’ Name ot Part st':' \g;
==
t Fin. Cofter, 5/3Z n %™ 17 121135 Guide, Belt 10
2 121030 Red F:rent Cluich Assembly 2 18 Seraw, Hox Cap, %" i6 x 2%"
3 S2A4S Spring 3 19 121044 Fin, Lock ]
L] Set Screw, Sq. Hd  %4"-20 2 W 20 Washar, Plam, %"
5 SZA2ZA Collar Se1 3 2l Screw, Hex Cap, %' '-18 & %"
6 | 121033 Rod, Rear Clulch 10 22 Lock-nut, %' '-16
7 Pin, Cotter, 37327 x %" 23 | DAsO Knob ]
8 Nut, Full Hex, 'h:'-IB 24 S2A4% Spring 1
9 Washer, Lack, % 25 Screw, 5q. Hd, Set. % 20 x %"
10 Washer, Plain, % 26 | S2A22A Callar St 2
1l 121034 Lever Assembly, Idler 2 8 pos 121082 Rod. Clotch 14
12 121038 Siep. Levar 2 8 Pin, Cotter, 332 x """
13 SL-AX21 Puliey, ldler 12 29 Nut Lock, % 16
14 52.A20 Race. Inner Bearing b | 10 121083 Lov;r . 8
13 Washar, Pla:n . .. n | Gsaxs Guide Assembly 1
16 Screw, Hex Cap, W'-16x 2 32 Scraw, Hex Cap. W' -l6x 1"

*** Purchase Locally

"*' Purchase Locally




